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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl15 (15.247) , Subpart C
Sstanqard Test Item Judgment Remark
ection
15.207 Conducted Emission N/A
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b) Peak Output Power PASS
15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
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1.1 TEST FACILITY
Shenzhen POCE Technology Co.,Ltd.
Add. : Room 502, Bldg. 1, Xinghua Garden, Baoan Road Xixiang, Baoan District, Shenzhen,

China
FCC Registered No.: 222278

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U » where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 > providing a level of confidence of
approximately 95 % -

No. ltem Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment 5.8GHz/2.4GH wireless local area network equipment
Trade Name FEl MA
ROBOTICS
Model Name FM2000
Serial Model N/A
Model Difference N/A
The EUT is a 5.8GHz/2.4GH wireless local area network
equipment

Operation Frequency: [802.11b/g/n20MHz:2412~2462 MHz
802.11n40MHz:2422~2452 MHz
Modulation Type: WIFI: OFDM/DSSS

Bit Rate of Transmitter [802.11b:11/5.5/2/1 Mbps
802.119:54/48/36/24/18/12/9/6Mbps
802.11n Up to 150Mbps

Number Of Channel 802.11b/g/n20MHz:11 CH
802.11n40MHz: 7 CH

Antenna Designation: |Please see Note 3.

Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please
refer to the User's Manual.

Product Description

Channel List Please refer to the Note 2.
Power Source DC 3.7V
Adapter N/A
hardware version N/A
Software version N/A
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.

2.
Channel List for 802.11b/g/n(20)
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
Channel List for 802.11n(40
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
03 2422 05 2432 07 2442 09 2452
04 2427 06 2437 08 2447
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3. Table for Filed Antenna
Ant. Brand Model Name Antenna Type Gain (dBi) NOTE

1 N/A N/A Integrated antenna 1.2dBi

2.2 DESCRIPTION OF TEST MODES

Pretest Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n20 CH1/ CH6/ CH11
Mode 4 802.11n40 CH3/ CH6/ CH9
Mode 5 Link Mode

Conducted Emission

Final Test Mode Description
Mode 5 Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n20 CH1/ CH6/ CH11
Mode 4 802.11n40 CH3/ CH6/ CH9
Mode 5 Link Mode
Note:

(1) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported.




POCE Page 9 of 57 Report No.: POCE- 20170203217R1

2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted/Radiated Spurious Emission Test

E-1
EUT

2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem | Equipment Mfr/Brand Model/Type No. Series No. Note
5.8GHz/2.4G
H wireless
E-1 local area FEIMA FM2000 N/A EUT
network ROBOTICS
equipment
Item |[Shielded Type| Ferrite Core Length Note

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type I/O cable should be specified the length in cm in T Length ; column.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Kind of ; Last Calibrated | Calibratio
Item Equipment Manufacturer| Type No. | Serial No. o T - until n period
1 | Spectrum | pient | E4d07B |MY4910804) 5016.07.06 | 2017.07.05| 1 year
Analyzer 0
2 |Test Receiver R&S ESPI 101318 |2016.06.07 | 2017.06.06 | 1 year
3 [BilogAntenna| TESEQ | CBL6111D | 31216 |2016.07.06 |2017.07.05| 1 year
4 |90QCoaxial | 5 e, mpsop | 6200264411 5416 06.07 | 2017.06.06 | 1 year
Switch 6
5 i‘?‘zcl;rzué? ADVANTEST| R3132 |150900201 | 2016.06.07 | 2017.06.06 | 1 year
6 |HomAntenna|  EM  |FMEH1915011071402( 2016.07.06 | 2017.07.05 | 1 year
7 | HomAnt |Schwarzbeck|BBHA9170| 9170-181 |2016.07.06 | 2017.07.05| 1 year
8 | Amplifier EM EM-30180 | 060538 |2016.12.22|2017.12.21| 1 year
9 |LoopAntenna] ARA  |PLA-1030/B| 1029 [2016.06.08 [2017.06.07| 1 year
10 |PowerMeter | DARE |RPR300BW| 100896 | 501612 05| 2017.12.01 | 1 year
Conduction Test equipment
Kind of Manufactu . Last Calibrated [Calibration
ltem . Type No. | Serial No. o : .
Equipment rer calibration until period
1 | TestReceiver | R&S ESCI 101160 | 2016.06.06 |2017.06.05| 1 year
2 LISN R&S | ENV216 | 101313 |2016.08.24 [2017.08.23| 1 year
3 LISN EMCO | 3816/2 | 00042990 |2016.08.24 |2017.08.23| 1 year
4 50%\,3?;"‘3' Anritsu | MP59B  |6200264417| 2016.06.07 |2017.06.06| 1 year
> |Passye Vollage|  Rgs | ESH2-z3 | 100196 |2016.06.07 2017.06.06| 1 year
6 |Absorbing clamp| R&S MOS-21 100423 |2016.06.08 (2017.06.07| 1 year
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits

(Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUE CY (MHz) : : Standard
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50-5.0 73.00 60.00 56.00 46.00 FCC
5.0-30.0 73.00 60.00 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

3.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

3.1.3 DEVIATION FROM TEST STANDARD
No deviation
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3.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

— [ 1
EUT Mgggg
|

[ L

| 80cm
[
\Horizontal Reference

Ground Plane

40cm

|LISNh |
|l

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

We pretest AC 120V and AC 240V, the worst voltage was AC 120V and the data recording in the
report.

3.1.6 TEST RESULTS

N/A
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.

Frequencies Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE

Above 1000 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY (MHz)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 25GHz
RB / VB (emission in restricted
band) 1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average

Receiver Parameter Setting

Attenuation Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP
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3.2.2 TEST PROCEDURE
Below 1GHz test procedure as below:

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic camber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the
antenna was tuned to heights 1 meter) and the rotatable table was turned from O degrees to
360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

Above 1GHz test procedure as below:

g. Different between above is the test site, change from Semi- Anechoic Chamber to fully
Anechoic Chamber and change form table 0.8 metre to 1.5 metre( Above 18GHz the distance
is 1 meter and table is 1.5 metre).

h. Test the EUT in the lowest channel ,the middle channel ,the Highest channel
Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

3.2.3 DEVIATION FROM TEST STANDARD
No deviation

3.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz
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(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

' = ]
- 3m e

Turatable :

I to 4m
Spectrum \ EOT| .
Analyzer _|:|_ ID.Em
[ 3
| — —

Ground Plane

Coaxial Cable

(C) Radiated Emission Test-Up Frequency Above 1GHz

Turntable - Im —

\ EUT] N

Spectrum
Analyzer

i
Ground Plane ; /

Coaxial Cable

3.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.6 TEST RESULTS (BETWEEN 9KHZ — 30 MHZ)

Temperature: 20C Relative Humidtity: 48%
Pressure: 1010 hPa Test Voltage : DC 3.7V
Test Mode : Mode 1/2/3/4 Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- - -- PASS
-- -- - -- PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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3.2.7 TEST RESULTS (BETWEEN 30MHZ — 1GHZ)

Temperature : 26°C Relative Humidity : |54%
Pressure : 1010 hPa Polarization : Vertical
Test Voltage : |DC 3.7V
Test Mode Mode 5
All the modulation modes have been tested, and the worst result was report as below:
Meter Emission _ .
e Frequency Reading Factor Level Limits Margin S
H/V
(HIV) (MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
\ 43.9658 16.33 13.38 29.71 40.00 -10.29 QP
V 528.2458 13.95 18.86 32.81 46.00 -13.19 QP
V 379.9141 13.64 16.28 29.92 46.00 -16.08 QP
V 312.1793 14.44 14.31 28.75 46.00 -17.25 QP
\Y 155.3642 11.40 12.92 24.32 43.50 -19.18 QP
Remark:
Absolute Level= ReadingLevel+ Factor, Margin= Absolute Level - Limit
720 dBu¥/m
Limit: —_—
Margin:

30.000 40 50 60 70 80 [MHz] 300 400 500 600 70O 1000.000
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Temperature : 26°C Relative Humidity : |54%
Pressure : 1010 hPa Polarization : Horizontal
Test Voltage : |DC 3.7V
Test Mode Mode 5
Met Emissi - .
Ballar Frequency Re:d?r:g Factor vasé?n Limits Margin R "
(HV) emar
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
H 297.2241 20.42 13.76 34.18 46.00 -11.82 QP
H 798.9796 12.73 24.01 36.74 46.00 -9.26 QP
H 528.2458 14.40 18.86 33.26 46.00 -12.74 QP
H 30.7454 6.66 19.98 26.64 40.00 -13.36 QP
H 250.3010 15.13 12.12 27.25 46.00 -18.75 QP
Remark:
Absolute Level= ReadinglLevel+ Factor, Margin= Absolute Level - Limit
720 dBuV/m
Limit: —_—
Margin:

] 3
» o

-8

30.000 40 50 60 70 80 [MHz] 300 400 500 60D 70O 1000.000
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3.2.8 TEST RESULTS (1GHZ~25GHZ)
the worst result was report as below;

Low Channel (2412 MHz)

S.AA Ant. Cable Pre-Amp. Cord L.
Frequency Detector | Polarity Limit Margin
MHz) Reading (PKIAV) HV) Factor Loss Gain Amp. (dBLVIm) (@B)
( (dBuV) (dB/m) (dB) (dB) (dBuV/m) -
4824 38.75 AV \Y, 34 6.86 31.72 47.89 54 -6.11
4824 38.39 AV H 33.8 6.86 31.72 47.33 54 -6.67
4824 47.34 PK Vv 34 6.86 31.72 56.48 74 -17.52
4824 47.18 PK H 33.8 6.86 31.72 56.12 74 -17.88
Middle Channel (2437 MHz)
S.A. Ant. Cable Pre-Amp. Cord L.
Frequency : Detector | Polarity . Limit Margin
MHz) Reading (PKIAV) HV) Factor Loss Gain Amp. (dBLV/m) (@B)
( (dBuVv) (dB/m) (dB) (dB) (dBuV/m) -
4874 38.69 AV Y 33.6 6.82 31.82 47.29 54 -6.71
4874 38.41 AV H 33.8 6.82 31.82 47.21 54 -6.79
4874 47.38 PK \Y 33.6 6.82 31.82 55.98 74 -18.02
4874 47.22 PK H 33.8 6.82 31.82 56.02 74 -17.98
High Channel (2462 MHz)
SA. Ant. Cable Pre-Amp. Cord .

Frequency . Detector | Polarity . Limit Margin
(MHz) Reading (PKIAV) (HV) Factor Loss Gain Amp. (dBLV/m) (dB)
(dBpv) (dB/m) (dB) (dB) (dBuV/m) -

4924 38.65 AV \Y 34.6 6.76 31.92 48.09 54 -5.91
4924 38.37 AV H 34.7 6.76 31.92 47.91 54 -6.09
4924 47.31 PK Vv 34.6 6.76 31.92 56.75 74 -17.25
4924 47.16 PK H 34.7 6.76 31.92 56.7 74 -17.30

Note:

1, The testing has been conformed to 10*2462MHz=24,620MHz
2, All other emissions more than 30 dB below the limit
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POCE Technology

"

3.3 RADIATED BAND EMISSION MEASUREMENT
3.3.1 TEST REQUIREMENT:

RSS-247 5.5

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
PEAK AVERAGE

Above 1000 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY (MHz)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 2300MHz
Stop Frequency 2520

RB / VB (emission in restricted

1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average
band)

3.3.2 TEST PROCEDURE
Above 1GHz test procedure as below:

a. 1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the rota table was turned from 0 degrees to
360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

g. Test the EUT in the lowest channel,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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3.3.3 DEVIATION FROM TEST STANDARD
No deviation

3.3.4 TEST SETUP

Radiated Emission Test-Up Frequency Above 1GHz

Turntable -

\ EUT]

Spectrum
Analyzer

L

Coaxial Cable

Ground Plane ;

3.3.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.3.6 TEST RESULT

the worst result was report as below:

802.11b
Polar | Frequency RMetc_er Factor SIS Limits Margin | Detec or
(HIV) eading Level Type
(MHz) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
\ 2390.00 37.42 13.83 51.25 74.00 -22.75 PK
\ 2390.00 26.00 13.83 39.83 54.00 -14.17 AV
\Y 2400.00 37.63 13.85 51.48 74.00 -22.52 PK
\Y 2400.00 25.58 13.85 39.43 54.00 -14.57 AV
H 2390.00 37.72 13.83 51.55 74.00 -22.45 PK
H 2390.00 26.03 13.83 39.86 54.00 -14.14 AV
H 2400.00 37.58 13.85 51.43 74.00 -22.57 PK
H 2400.00 25.97 13.85 39.82 54.00 -14.18 AV
Meter Emission I .

Polar | Frequency Readin Factor Level Limits Margin | Detector
(H/V) 9 Type
(MHz) (dBuV) (dB) (dBuv/im) [ (dBuv/m)| (dB)

operation frequency:2462

V 2483.50 37.63 14.02 51.65 74.00 -22.35 PK
V 2483.50 26.24 14.02 40.26 54.00 -13.74 AV
V 2500.00 37.57 14.06 51.63 74.00 -22.37 PK
V 2500.00 25.69 14.06 39.75 54.00 -14.25 AV
H 2483.50 37.76 14.02 51.78 74.00 -22.22 PK
H 2483.50 26.28 14.02 40.30 54.00 -13.70 AV
H 2500.00 37.37 14.06 51.43 74.00 -22.57 PK
H 2500.00 26.53 14.06 40.59 54.00 -13.41 AV

Remark:

1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
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802.11g
Polar | Frequency RMet(_ar Factor SIS En Limits Margin | Detector
(HV) eading Level Type
(MHz) (dBuV) (dB) (dBuVv/m) (dBuV/m) (dB)
operation frequency:2412
V 2390.00 37.12 13.83 50.95 74.00 -23.05 PK
V 2390.00 25.79 13.83 39.62 54.00 -14.38 AV
V 2400.00 37.32 13.85 51.17 74.00 -22.83 PK
\ 2400.00 25.37 13.85 39.22 54.00 -14.78 AV
H 2390.00 37.41 13.83 51.24 74.00 -22.76 PK
H 2390.00 25.82 13.83 39.65 54.00 -14.35 AV
H 2400.00 37.27 13.85 51.12 74.00 -22.88 PK
H 2400.00 25.76 13.85 39.61 54.00 -14.39 AV
Meter Emission I .
Polar | Frequency Readin Factor Level Limits Margin | Detector
(H/V) 9 Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2462
\Y 2483.50 37.32 14.02 51.34 74.00 -22.66 PK
V 2483.50 26.03 14.02 40.05 54.00 -13.95 AV
V 2500.00 37.26 14.06 51.32 74.00 -22.68 PK
V 2500.00 25.48 14.06 39.54 54.00 -14.46 AV
H 2483.50 37.45 14.02 51.47 74.00 -22.53 PK
H 2483.50 26.07 14.02 40.09 54.00 -13.91 AV
H 2500.00 37.07 14.06 51.13 74.00 -22.87 PK
H 2500.00 26.32 14.06 40.38 54.00 -13.62 AV
Remark:

1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
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802.11n(20MHz)

|(3|_(|)/|\a/1)r Frequency Rl\e/laecti?r:g Factor Enclesvs;lon Limits Margin Dgrt;;(taor
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2412
\Y 2390.00 37.22 13.83 51.05 74.00 -22.95 PK
\Y 2390.00 25.87 13.83 39.70 54.00 -14.30 AV
\Y 2400.00 37.43 13.85 51.28 74.00 -22.72 PK
\Y 2400.00 25.44 13.85 39.29 54.00 -14.71 AV
H 2390.00 37.52 13.83 51.35 74.00 -22.65 PK
H 2390.00 25.90 13.83 39.73 54.00 -14.27 AV
H 2400.00 37.38 13.85 51.23 74.00 -22.77 PK
H 2400.00 25.84 13.85 39.69 54.00 -14.31 AV
Meter Emission I .

Polar | Frequency . Factor L] Limits Margin | Detector
(HIV) 9 Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2462
V 2483.50 37.43 14.02 51.45 74.00 -22.55 PK
V 2483.50 26.10 14.02 40.12 54.00 -13.88 AV
V 2500.00 37.37 14.06 51.43 74.00 -22.57 PK
V 2500.00 25.55 14.06 39.61 54.00 -14.39 AV
H 2483.50 37.56 14.02 51.58 74.00 -22.42 PK
H 2483.50 26.14 14.02 40.16 54.00 -13.84 AV
H 2500.00 37.17 14.06 51.23 74.00 -22.77 PK
H 2500.00 26.39 14.06 40.45 54.00 -13.55 AV

Remark:

1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the

permissible value has no need to be reported.
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802.11n(40MHz)

|(3|_(|)/|\a/1)r Frequency Rl\e/laecti?r:g Factor Enclesvs;lon Limits Margin Dgrt;;(taor
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2422
V 2390.00 37.54 13.83 51.37 74.00 -22.63 PK
V 2390.00 26.08 13.83 39.91 54.00 -14.09 AV
V 2400.00 37.75 13.85 51.60 74.00 -22.40 PK
V 2400.00 25.66 13.85 39.51 54.00 -14.49 AV
H 2390.00 37.84 13.83 51.67 74.00 -22.33 PK
H 2390.00 26.10 13.83 39.93 54.00 -14.07 AV
H 2400.00 37.70 13.85 51.55 74.00 -22.45 PK
H 2400.00 26.05 13.85 39.90 54.00 -14.10 AV
Polar | Frequency Met(_ar Factor SIS Limits Margin | Detector
(HV) Reading Level Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
operation frequency:2452
V 2483.50 37.75 14.02 51.77 74.00 -22.23 PK
V 2483.50 26.32 14.02 40.34 54.00 -13.66 AV
\Y 2500.00 37.69 14.06 51.75 74.00 -22.25 PK
V 2500.00 25.76 14.06 39.82 54.00 -14.18 AV
H 2483.50 37.88 14.02 51.90 74.00 -22.10 PK
H 2483.50 26.36 14.02 40.38 54.00 -13.62 AV
H 2500.00 37.49 14.06 51.55 74.00 -22.45 PK
H 2500.00 26.61 14.06 40.67 54.00 -13.33 AV
Remark:

1. Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.
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4. 6DB BANDWIDTH
4.1 APPLICABLE STANDARD

According to FCC Part 15.247(a)(2) and KDB 558074 DTS 01 Meas. Guidance v03r04

4.2 CONFORMANCE LIMIT

The minimum permissible 6dB bandwidth is 500 kHz.

4.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.

4.4 TEST SETUP

Please refer to Section 6.1 of this test report.

4.5 TEST PROCEDURE
The testing follows KDB 558074 DTS 01 Meas. Guidance v03r04
The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
Set to the maximum power setting and enable the EUT transmit continuously.
The EUT was operating in controlled its channel.
Use the following spectrum analyzer settings:
Span = the frequency band of operation
RBW = 100KHz
VBW > 3*RBW
Sweep = auto
Detector function = peak
Trace = max hold
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4. 6TEST RESULTS
802.11b Mode
Frequency 6dB bandwidth Limit
Channel (MH2) (MHz2) (kH2) Result
Low 2412 10.10 500 Pass
Middle 2437 10.10 500 Pass
High 2462 10.10 500 Pass
802.11g Mode
Frequency 6dB bandwidth Limit
Channel (MH2) (MHz) (kH2) Result
Low 2412 16.57 500 Pass
Middle 2437 16.57 500 Pass
High 2462 16.57 500 Pass
802.11n20 Mode
Frequency 6dB bandwidth Limit
Channel (MH2) (MHz) (kH2) Result
Low 2412 17.77 500 Pass
Middle 2437 17.77 500 Pass
High 2462 17.78 500 Pass
802.11n40 Mode
Frequency 6dB bandwidth Limit
Channel (MH2) (MHz2) (kH2) Result
Low 2422 36.45 500 Pass
Middle 2437 36.45 500 Pass
High 2452 36.46 500 Pass
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(802.11b) 6dB Bandwidth plot on channel 1

T &
Ref Value 20.00 dBm 1 OHz
~ e AvglHold: 13
W Cain L

Rel 20.00 dBm

[Center 2412 GHz

W 100 kHz H#VBW 300 kHz

Occupied Bandwidth Total Power
14.887 MHz
70.384 kHz OBW Power
10.10 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Ste: Nare

Radis Davics: BTS

22.2 dBm

99,00 %
-6.00 dB

(802.11g) 6dB Bandwidth plot on channel 1

Aghlest bpecsrem Laaiyrer - Cecugied 1
2412000000 GHz

Center 2.412 GHz

Res BW 100 kHz SVEW 300 kHz

Occupled Bandwidth Total Power
16.474 MHz
21,825 K OBW Power
16.57 MHz x dB

Transmit Freq Error
x dB Bandwidth

Canter Freq 2412000000 GH1
Trig: 1 AvglHetd: 10

Fadio Std Nare

Fadlo Davise: BTS

16.0 dBm

99,00 %
-6.00 dB

(802.11b) 6dB Bandwidth plot on channel 6

Spectrum dnalyprar - Urcephed IW

&
Center Freq 2.437000000 GHz ?;mtfl-q:?umom

-
W Cain L

Rel 20.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power
14.913 MHz
62.473 kHz

10.10 MHz

Transmit Freq Error OBW Power

x dB Bandwidth

23.2 dBm

99,00 %
-6.00 dB

_Rel 20.00 dBm

Center 2437 GHz

Res BW 100 kHz SVEW 300 kHz

Occupled Bandwidth Total Power
16.481 MHz
21.798 kHz OBW Power
16.57 MHz xdB

Transmit Freq Error
x dB Bandwidth

16.9 dBm

99,00 %
6,00 dB

(802.11b) 6dB Bandwidth plot on channel 11

Agilent Specirim dnalyrar - Urcephed IW

&
Canter Freq; 2 452000000 GHx
Trig: Fres Run AuglHol
WAmar 30 48

er Freq 2.462000000 GHz

-
W Cain L

Rel 20.00 dBm

[Center 2462 GHr
E BW 100 kHz

#VBW 300 kHz
Occupied Bandwidth Total Power
14.888 MHz
B2.777 kHz OBW Power
10.10 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radio Ste: Nare

Radis Davics: BTS

24.0 dBm

99,00 %
-6.00 dB

(802.11g) 6dB Bandwidth plot on channel 11

Aghlest bpecsrem Laaiyrer - Cecugied 1
2462000000 GHz

W Gaindow * AAtten: 30 48

_Rel 20.00 dBm

Center 2,462 GHz

Res BW 100 kHz SVEW 300 kHz

Oeccupled Bandwidth Total Power
16.477 MHz
23.274 kHz OBW Power
16.57 MHz xdB

Transmit Freq Error
x dB Bandwidth

Canter Freq 2462000000 GH1
Trigs Fres Run Avaiotd: 10

Radio St Mare

Fadlo Davise: BTS

17.7 dBm

99,00 %
6,00 dB
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(802.11n20) 6dB Bandwidth plot on channel 1

lont Specirim Analyzes - Occoglad W

& MU
er Freq 2.412000000 GHz & GHz Radie Std: Neme
e

~ AvglHold: 13
W Cain L 48 Radis Davics: BTS

Rel 20.00 dBm

[Center 2412 GHz
s W 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

Transmit Freq Error OBW Power 99,00 %
x dB Bandwidth .7 -6.00 dB

Span_50.000 MHz

(802.11n40) 6dB Bandwidth plot on channel 3

T ——
Canter Freq 2422000000 GH1 Radio St Nare
WS T rig: Free Run Avaiotd: 10

shiten: 20 a1 Radis Davise: ATS

Center 2422

Hz Span 50 M
Res BIW 100 kHz

Sweep 4.8 ms

SVEW 300 kHz

Total Power 16.2 dBm

Occupled Bandwidth

36.019 MHz
Transmit Freq Error 82,764 ki
x dB Bandwidth 36.45 MHz » dB -6.00 dB

OBW Power 99,00 %

&
Canter Freq: 2437000000 GHx
o

Rel 20.00 dBm

#VBW 300 kHz
Occupied Bandwidth Total Power
17.689 MHz
Transmit Freq Error 44,626 kHz OBW Power 99,00 %
x dB Bandwidth 17.77 MHz -6.00 dB

Canter Freq 2437000000 GH1 Radio Std- Mare
Trig: Fres Run AvglHsid: 110

O Gabn o * gAmen: 30 4B Radie Device: ATS

Center 2437 GHz
Res BW 100 kHz

Span 50 MHz
Sweep 4.3ms

SVEW 300 kHz

Occupled Bandwidth Total Power 16.7 dBm
36.018 MHz

Transmit Freq Error 81.604 kHz OBW Power 99.00 %

% dB Bandwidih 36.45 MHz xdB -6.00 dB

(802.11n20) 6dB Bandwidth plot on channel 11

Agilent Specirim dnalyrar - Urcephed IW

. i
Canter Freq; 2 452000000 GHx Radie Ste Meme
Trig: Fres Run AuglHol

WAmar 30 48 Radis Davics: BTS

er Freq 2.462000000 GHz

Rel 20.00 dBm

[Center 2462 GHr
E BW 100 kHz H#VBW 300 kHz

Occupied Bandwidth Total Power 18.7 dBm

17.692 MHz
Transmit Freq Error 46,141 kHz OBW Power 99,00 %

x dB Bandwidth 17.78 MHz = dB -6.00 dB

(802.11n40) 6dB Bandwidth plot on channel 9

Agient Spectrum Lastyre: - Decughed HW

2000000 GHz Camter Freq: 2450000000 Gtz Radio St Nane
Trigs Fres Run Avaiotd: 10

Gaindow  SAtlen: 30 6 Fadio Devise: BTS

_Ref 20.00 dBm

[Center 2.452 GHz

Res BW 100 kHz SVEW 300 kHz

Occupled Bandwidth Total Power 17.2 dBm
36.020 MHz

84,003 kHz OBW Power 99,00 %

Transmit Freq Error
x dB Bandwidth 36.46 MHz » dB -6.00 dB
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5.20DB BANDWIDTH
5.1 APPLICABLE STANDARD

According to FCC Part 15.247(a)(2) and KDB 558074 DTS 01 Meas. Guidance v03r05

5.2 CONFORMANCE LIMIT

The minimum permissible 6dB bandwidth is 500 kHz.

5.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.

5.4 TEST SETUP

Please refer to Section 6.1 of this test report.

5.5 TEST PROCEDURE

The testing follows KDB 558074 DTS 01 Meas. Guidance v03r05
The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
Set to the maximum power setting and enable the EUT transmit continuously.
The EUT was operating in controlled its channel.
Use the following spectrum analyzer settings:
Span = the frequency band of operation
RBW = 100KHz
VBW > 3*RBW
Sweep = auto
Detector function = peak
Trace = max hold
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5.6 TEST RESULTS

802.11b Mode

Frequency

-20dB bandwidth

Limit

802.11g Mode

802.11n20 Mode

802.11n40 Mode

Channel (MH2) (MHz2) (kH2) Result
Low 2412 17.12 500 Pass
Middle 2437 17.12 500 Pass
High 2462 17.12 500 Pass
Frequency -20dB bandwidth Limit
Channel (MH2) (MH2) (kH2) Result
Low 2412 18.60 500 Pass
Middle 2437 18.58 500 Pass
High 2462 18.60 500 Pass
-20dB bandwidth ..
Frequency Limit
Channel (MH2) (MHz) (kHz) Result
Low 2412 19.41 500 Pass
Middle 2437 19.41 500 Pass
High 2462 19.60 500 Pass
-20dB bandwidth ..
Frequency Limit
Channel (MHz) (MHz) (kHz) Result
Low 2422 37.80 500 Pass
Middle 2437 37.77 500 Pass
High 2452 37.75 500 Pass
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(802.11b) -20dB Bandwidth plot on channel 1

TR ———

R - & FCTECINE

Span_30.000 MHz : ol Radie Ste: Nare
ra valHold: -

¥ Gaind e Radio Davics: BTS

Rel 20.00 dBm
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-20.00 dB&
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(802.11b) -20dB Bandwidth plot on channel 6

Spectrum dnalyprar - Urcephed IW
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(802.11¢g) -20dB Bandwidth plot on channel 1

Agient Spectrum Lastyre: - Decughed HW
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(802.11b) -20dB Bandwidth plot on channel 11
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(802.11g) -20dB Bandwidth plot on channel 11
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_Rel 20.00 dBm
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Res BW 100 kHz SVEW 300 kHz

Occupled Bandwidth Total Power 17.6 dBm
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22.B08 kHz OBW Power
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99,00 %
-20.00 dB

Transmit Freq Error
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lont Specirim Analyzes - Occoglad W

&
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-
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(802.11n20) -20dB Bandwidth plot on channel 1
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(802.11n40) -20dB Bandwidth plot on channel 3
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(802.11n20) -20dB Bandwidth plot on channel 6
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(802.11n20) -20dB Bandwidth
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6. DUTY CYCLE
6.1 APPLICABLE STANDARD

According to KDB 558074)6)b), issued 06/09/2015

6.2 CONFORMANCE LIMIT

No limit requirement.

6.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.

6.4 TEST SETUP

Please refer to Section 6.1 of this test report.

6.5 TEST PROCEDURE

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between bins on
the sweep are sufficient to permit accurate measurements of the on and off times of the transmitted signal. Set
the center frequency of the instrument to the center frequency of the transmission. Set RBW = OBW if possible;
otherwise, set RBW to the largest available value. Set VBW > RBW. Set detector = peak or average. The
zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and the number of
sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are limited to 3 MHz, then the
zero-span method of measuring duty cycle shall not be used if T < 16.7 microseconds.)

The transmitter output is connected to the Spectrum Analyzer. We tested accroding to the zero-span
measurement method, 6.0)b) in KDB 558074 (issued 06/09/2015)

The largest availble value of RBW is 8 MHz and VBW is 50 MHz. The zero-span method of measuring duty cycle
shall not be used if T < 6.25 microseconds. (50/6.25 = 8)

The zero-span method was used because all measured T data are > 6.25 microseconds and both RBW and
VBW are > 50/T.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.
The EUT was operating in controlled its channel.

Use the following spectrum analyzer settings:

Span = Zero Span

RBW = 8MHz(the largest available value)

VBW = 8MHz (> RBW)

Number of points in Sweep >100

Detector function = peak

Trace = Clear write

Measure Tigta and Ty,

Calculate Duty Cycle = T,/ Tiotas and Duty Cycle Factor=10*log(1/Duty Cycle)
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6.6 TEST RESULTS

Duty Cycle Duty Cycle 1/T Minimum
Mode Data rate | Channel Ton Tiotal % Factor VBW
(dB) (kHz)
802.11b 1Mbps 6 10 10 100 0.00 0.01
802.11g 6Mbps 6 10 10 100 0.00 0.01
802.11n HT20 MCSO0 6 10 10 100 0.00 0.01
802.11n HT40 MCSO0 6 10 10 100 0.00 0.01
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7. POWER SPECTRAL DENSITY TEST

7.1 APPLIED PROCEDURES /LIMIT

FCC Part15 (15.247) , Subpart C

Section Test Item Limit Frequ?l\r/lchyZ)Range Result
15.247 Power Spectral Density (in aSn?IP?BrPr(]Hz) 2400-2483.5 PASS

7.2 TEST PROCEDURE

. Detector = peak.

. Trace mode = max ho

= ©O© 00 N O O A W N -

. Sweep time = auto couple.

Id.

. Allow trace to fully stabilize.

7.3 DEVIATION FROM STANDARD

No deviation.

7.4 TEST SETUP

EUT

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.
. Setthe RBW to: 3 kHz < RBW < 100 kHz.

. Set the VBW = 3 x RBW.

. Use the peak marker function to determine the maximum amplitude level within the RBW.
0. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

7.5 EUT OPERATION CONDITIONS

SPECTRUM
ANALYZER

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.6 TEST RESULTS

Temperature : 25C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode : TX b Mode

NOTE:

EUT has two antennas, and different modes support different transmit mode what describe
as Following form:

ANT1,ANT2 Represent the value of antenna 1 and 2,The worst data is Antenna 1 ,only shown
Antenna 1 Plot.

Mode Tx/Rx
11b, 11g, 11n(HT20, HT40) 1Tx, 1Rx
11n(HT20, HT40) 2Tx, 2Rx
Frequenc e
qy Density | LIMIT
Test )
Channel — Verdict
(MHz) H2) (dBm/3KHz)
802.11b
1 2412 -17.264 8 PASS
6 2437 -16.649 8 PASS
11 2462 -15.751 8 PASS
802.11g
1 2412 -24.775 8 PASS
6 2437 -24.128 8 PASS
11 2462 -22.963 8 PASS
802.11n HT20
1 2412 -24.114 8 PASS
6 2437 -22.95 8 PASS
11 2462 -22.464 8 PASS
802.11n HT40
3 2422 -28.429 8 PASS
6 2437 -27.643 8 PASS
9 2452 -26.240 8 PASS
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POCE Technology

(802.11g) PSD plot on channel 1

(802.11b) PSD plot on channel 1

& o
Marker 1 2.412729000000 GHz A Type: Par{RMS] Marker 1 2.414194500000 Gi #rvg Typa: PurfFbts]
PO Past e TP Fraw Run AvglHold: 130 T Trig Fres Run Avgitisid: 100
IF i Lo MAstan: 10 Law SAften: 10 48

Ref 0.00 dBm Ref 0,00 dBm

I i pan 28,50 MHz

Center 241200 GHz

S 3700 Mz § #Res BW 3.0 kHz EVBW 10 kHz'

Center 2.41200 GHz
#Res BW 3.0 kHz

FVEW 10 kHz* Sweep 3.68 s (1001 pts))

T . 2
Marker 1 2.437 00000 GHz Avg Typa: Par(RMS)
T ramt g Trig: Fres Run AvglHold: ~100 e Trig: Fres Run Avgliiold: 1100
(Pl BAmers 10 48 BAtten: 10 4}
Ref 0,00 dBm

Ref 0.00 dBm

700 MHz | Center 243700 GHz ; "~ Bpan 2850 MHz
#VEW 10 kHz* 68 5 (1001 pts)| #Res BW 3.0 kHz FVEW 10 kHz" Sweep

&
Marker 1 2.462729000000 GHz Avg Typa: Par(RMS)
PNO: tast e Trig: Fres Run AvglHold: ~100
(FainLow WAt 10 4B

Ref 0.00 dBm Ref 0,00 dBm

Center 246200 GHz
#Res BW 3.0 kHz FVEW 10 kHz"

FVEW 10 kHz* 68 5 {1001 pts)
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Marker 1 2.414850000000 GHz
Trig: Fras Run

PO Fast Ly
(Flaieclow  BATe: 10 4B

Ref 0.00 dBm

#VEW 10 kHz*

802.11n20) PSD plot on channel 1

&
Avg Type: Par(RMS]
AvglHold: ~100

H |

08 5 (1001 pts)|

(802.11n40) PSD plot on channel 3

Marker 1_2.420866000000 GHz Avg Typa:
aw g TrigFres Run Avgitsid: -0
WG il BAen: 10 40

Ref 0,00 dBm

Center 242200 GHz ) — ) N ) ~ Span 57.00 MHz
#Res BW 3.0 kHz FVEW 10 kHz" Sweep 7.76 s (1001 pts)

Marker 1 2.430430000000 GHz
0 Vast e Trig: Fras Run
(FainLow WAt 10 4B

Ref 0.00 dBm

#VEW 10 kHz*

&
Avg Type: Par(RMS]
AvglHold: ~100

Sweep 4.08 s (1001 pts)|

Marker 1 2444866000000 GI

Ref 0,00 dBm

Center 243700 GHz ) — ) N ) ~ Span 57.00 MHz
#Res BW 3.0 kHz FVEW 10 kHz" Sweep 7.76 s (1001 pts)

Marker 1 2.464850000000 GHz
Trig: Fras Run

PO Fast Ly
(Flaieclow  BATe: 10 4B

Ref 0.00 dBm

#VEW 10 kHz*

&
Avg Type: Par(RMS]
AvglHold: ~100

Sweep 4.08 s (1001 pts)|

“Span 30.00 MHz |}

Marker 1_2.45080! Mg Typ
g TrigFres Run Avgiisia 100
IFimiaclow * SAmen: 10 4

Ref 0,00 dBm

Center 245200 GHz ) — ) N ) ~ Span 57.00 MHz
#Res BW 3.0 kHz FVEW 10 kHz" Sweep 7.76 s (1001 pts)
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8. PEAK OUTPUT POWER TEST

8.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

] o Frequency Range
Section Test ltem Limit Result
(MHz)
15.247(b)(3) Peiﬁggﬁp“t 1 watt or 30dBm 2400-2483.5 PASS

8.2 TEST PROCEDURE

a. The EUT was directly connected to the Power meter

8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

EUT

8.5 EUT OPERATION CONDITIONS

POWER METER

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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8.6 TEST RESULT

TX 802.11b Mode
Test Frequency Maximum Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 17.24 30
CHO06 2437 17.16 30
CH11 2462 17.21 30
TX 802.11g Mode
CHO1 2412 17.29 30
CHO06 2437 17.15 30
CH11 2462 17.22 30
TX 802.11n-HT20 Mode
CHO1 2412 17.16 30
CHO06 2437 17.23 30
CH11 2462 17.18 30
TX 802.11n-HT40 Mode
CHO03 2422 17.36 30
CHO06 2437 17.29 30
CHO09 2452 17.58 30
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9. EMISSION NOT IN RESTRICTED BAND

9.1 APPLICABLE STANDARD
According to FCC Part 15.247(d) and KDB 558074 DTS 01 Meas. Guidance v03r05

The DTS rules specify that in any 100 kHz bandwidth outside of the authorized frequency band, the power shall
be attenuated according to the following conditions:7

a) If the maximum peak conducted output power procedure was used to demonstrate compliance as described in
9.1, then the peak output power measured in any 100 kHz bandwidth outside of the authorized frequency band

shall be attenuated by at least 20 dB relative to the maximum in-band peak PSD level in 100 kHz (i.e., 20 dBc).

b) If maximum conducted (average) output power was used to demonstrate compliance as described in 9.2, then
the peak power in any 100 kHz bandwidth outside of the authorized frequency band shall be attenuated by at
least 30 dB relative to the maximum in-band peak PSD level in 100 kHz (i.e., 30 dBc).

c) In either case, attenuation to levels below the 15.209 general radiated emissions limits is not required.8

The following procedures shall be used to demonstrate compliance to these limits. Note that these procedures
can be used in either an antenna-port conducted or radiated test set-up. Radiated tests must conform to the test

site requirements and utilize maximization procedures defined herein.

9.2 MEASURING INSTRUMENTS
The Measuring equipment is listed in the section 6.3 of this test report.

9.3 TEST SETUP
Reference level measurement

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to = 1.5 times the DTS bandwidth.

c) Set the RBW = 100 kHz.

d) Set the VBW = 3 x RBW.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish the reference level.

Emission level measurement

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW = 3 x RBW.

d) Detector = peak.

e) Sweep time = auto couple.
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f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) are attenuated by at least the minimum requirements specified in 11.1 a) or 11.1 b).

Report the three highest emissions relative to the limit.
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POCE Technology

(802.11b) Emission not in Restricted Band plot on channel 1
Reference Level

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 09:20:38 PM 1ul 25, 2016
Avg Type: Pwr{RMS) Peak Search
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Mkr1 2.411 496 GHz Next Peak
108.783 dBpv

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11b / CH 1 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 09:29:36 PM 1ul 25, 2016
Avg Type: Pwr{RMS) Peak Search
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Mkr1 2.400 00 GHz Next Peak
60.719 dBpV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz*

MSG
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POCE Technology

Configuration IEEE 802.11b/ CH 1/ 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF [50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 09:44:12 PM Jul 35, 2016
Marker 1 25.812914114264 GHz Avg Type: Pwr(RMS) FLCER
PNO: Fast ) Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 B

Mkr1 25.813 GHz HEXtEERK
49.789 dBuV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Start 2.50 GHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.96 s (8000 pts)

MSG STATUS

(802.11b) Emission not in Restricted Band plot on channel 11
Reference Level

Agilent Spectrum Analyzer - Swept SA
| RF [50&  ac | | | SEMSE:INT] | M\ ALIGN OFF | 09:56:03 PM Jul 25, 2016
Marker 1 2.462504438055 GHz ) Avg Type: Pwr(RMS)
PNO: Fast (,) 1rig:Free Run Avg|Held: --1100
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 2.462 504 GHz Next Peak
108.667 dBpV

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (8000 pts)

MSG
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POCE Technology

Configuration IEEE 802.11b/ CH 11 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF [50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 09:58:59 PM Jul 2
Marker 1 2.385481935242 GHz ) Avg Type: Pwr(RMS)
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 2.385 48 GHz Next Peak
46.616 dBuV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11b / CH 11 / 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF |soe  ac | | | SEMNSE:INT| | A\NBLIGN OFF | 10:00:29 Pr Jul25, 2016
Marker 1 25.806913364171 GHz ) Avg Type: Pwr(RMS)
PNO: Fast i, 1rig:Free Run Avg|Hold: --1100
: .
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 25.807 GHz Next Peak
49.864 dBuV

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

Start 2.50 GHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.96 s (8000 pts)

MSG
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POCE Technology

Configuration IEEE 802.11g Emission not in Restricted Band plot on channel 1
Reference Level

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 10:04:47 PM Jul 35, 2016
Avg Type: Pwr{RMS) Peak Search
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Mkr1 2.407 625 GHz Next Peak
101.355 dBpv

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11g / CH 1 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 10:08:02 PM Jul 25, 2016
Avg Type: Pwr{RMS) Peak Search
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Mkr1 2.400 00 GHz Next Peak
60.187 dBpVv

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG
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Configuration IEEE 802.11g/ CH 1/ 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac |

Marker 1 25.839917489686 GHz ]
PNO: Fast )
IFGain:Low

Ref 120.00 dBuV

Start 2.50 GHz
#Res BW 100 kHz

MSG

#VBW

| SEMSE:INT| | AaLGN oFF
Avg Type: Pwr(RMS)
Avg|Held: --/100

| 10:10:01 PM Jul 35, 2016

Trig: Free Run
#Atten: 30 dB

Mkr1 25.840 GHz
49.762 dBuV

Stop 26.50 GHz

300 kHz* Sweep 2.96 s (8000 pts)

STATUS

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Configuration IEEE 802.11g Emission not in Restricted Band plot on channel 11

Reference Level

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac |

Marker 1 2.457628828604 GHz ]
PNO: Fast
IFGain:Low

Center 2.46200 GHz
#Res BW 100 kHz

MSG

| SEMSE:INT| | AaLGN oFF
Avg Type: Pwr(RMS)
Avg|Held: --/100

| 10:21:58 PM 1ul 25, 2016

i Trig:Free Run
#Atten: 30 dB

Mkr1 2.457 629 GHz
102.007 dBpV

#VBW 300 kHz*

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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POCE Technology

Configuration IEEE 802.11g/CH 11 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF [50&  ac | | | SEMSE:INT] | M\ ALIGN OFF | 10:28:35 PM 1ul 25, 2016
Marker 1 2.378963620453 GHz ) Avg Type: Pwr(RMS)
PNO: Fast (,) 1rig:Free Run Avg|Held: --1100
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 2.378 96 GHz Next Peak
46.243 dBuVv

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11g/ CH 11 / 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RE [s0&  ac | | | SEMSE:INT| | A\ALIGN OFF | 10:29:05 P 3} Peak S h
Marker 1 25.815914489311 GHz Avg Type: Pwr(RMS) TRACE eak Searc|
PNO: Fast i, 1rig:Free Run Avg|Hold: --1100 TPE [
: - 4
IFGain:Low #Atten: 30 dB

Mkr1 25.816 GHz Next Peak
49.638 dBuV

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

Start 2.50 GHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.96 s (8000 pts)

MSG
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POCE Technology

Configuration IEEE 802.11n20 Emission not in Restricted Band plot on channel 1
Reference Level

Agilent Spectrum Analyzer - Swept SA
= | | SEMSEINT| | MALIGN OFF | 10:31:51 P
Avg Type: Pwr(RMS) TRACE Peak Search
PNO: Fast ) Trig: Free Run Avg|Held: --/100 THRE
IFGain:Low #Atten: 30 dB DET

Mkr1 2.406 627 GHz Next Peak
101.930 dBpV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.73 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11n20 / CH 1 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 10:34:24 P
Avg Type: Pwr(RMS) TRACE | Peak Search
PNO: Fast ) Trig: Free Run Avg|Held: --/100 THRE
IFGain:Low #Atten: 30 «<B DET

Mkr1 2.400 00 GHz Next Peak
60.848 dBpV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG STATUS
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Configuration IEEE 802.11n20 / CH 1 / 2500MHz~26500MHz (down 30dBc)

Agilent Sj)ectrum Analyzer - Swept SA
| RF [50&  ac | {
Marker 1 23.436617077135 GHz
PNO: Fast )
IFGain:Low

Ref 120.00 dBuV

r

Start 2.50 GHz
#Res BW 100 kHz

MSG

#VBW

| SEMSE:INT| | AaLGN oFF
Avg Type: Pwr(RMS)
Avg|Held: --/100

| 10:35:13 PM Jul 35, 2016

Trig: Free Run
#Atten: 30 dB

Mkr1 23.437 GHz
49.115 dBuV

Stop 26.50 GHz

300 kHz* Sweep 2.96 s (8000 pts)

STATUS

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Configuration IEEE 802.11n20 Emission not in Restricted Band plot on channel 11

Reference Level

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac |

Marker 1 2.456619952494 GHz ]
PNO: Fast
IFGain:Low

Center 2.46200 GHz
#Res BW 100 kHz

MSG

| SEMSE:INT| | AaLGN oFF
Avg Type: Pwr(RMS)
Avg|Held: --/100

| 12:37:36 AM Ul 26, 2016

i Trig:Free Run
#Atten: 30 dB

Mkr1 2.456 620 GHz
102.591 dBpv

#VBW 300 kHz*

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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POCE Technology

Configuration IEEE 802.11n20 / CH 11 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF [50&  ac | | | SEMSE:INT] | M\ ALIGN OFF | 12:41:54 AM Ul 26, 2016
Marker 1 2.376889611201 GHz ) Avg Type: Pwr(RMS)
PNO: Fast (,) 1rig:Free Run Avg|Held: --1100
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 2.376 89 GHz Next Peak
45.842 dBuv

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11n20 / CH 11 / 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| il [50¢  AC | | | SEMSEINT] | A\ALIGN OFF | 12:42:46 A Peak S 5
Marker 1 25.845918239780 GHz Avg Type: Pwr(RMS) TRACE eak Searc|
PNO: Fast i, 1rig:Free Run Avg|Hold: --1100 TPE [
: - 4
IFGain:Low #Atten: 30 dB

Mkr1 25.846 GHz Next Peak
49.384 dBuv

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

Start 2.50 GHz i Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.96 s (8000 pts)

MSG
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POCE Technology

Configuration IEEE 802.11n40 Emission not in Restricted Band plot on channel 3
Reference Level

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 02:01:53 AM Ul 26, 2016
Avg Type: Pwr{RMS) Peak Search
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Mkr1 2.424 134 GHz Next Peak
97.396 dBpv

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Center 2.42200 GHz Span 60.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 7.47 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11n40 / CH 3 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
[50&  ac | | | SEMSE:INT| | M\ ALIGN OFF | 02:06:10 AM Jul 26, 2016
Avg Type: Pwr{RMS) Peak Search
PNO: Fast () Trig: Free Run Avg|Held: --/100
IFGain:Low #Atten: 30 dB

Mkr1 2.399 70 GHz Next Peak
60.238 dBpV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG
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Configuration IEEE 802.11n40 / CH 3 / 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac |

Marker 1 26.259969996250 GHz ]
PNO: Fast )
IFGain:Low

Ref 120.00 dBuV

Start 2.50 GHz
#Res BW 100 kHz

MSG

| SEMSE:INT|

| A\ALIGN OFF | 02:06:59 AM Ul 26, 2016

Trig: Free Run
#Atten: 30 dB

#VBW 300 kHz*

Avg Type: Pwr(RMS)
Avg|Held: --/100

Mkr1 26.260 GHz
49.604 dBuvV

Stop 26.50 GHz
Sweep 2.96 s (8000 pts)

STATUS

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Configuration IEEE 802.11n40 Emission not in Restricted Band plot on channel 9
Reference Level

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac |

Marker 1 2.450503562945 GHz ]
PNO: Fast
IFGain:Low

Center 2.45200 GHz
#Res BW 100 kHz

MSG

| SEMSE:INT|

| A\ALIGN OFF | 02:16:22 AM Ul 26, 2016

i Trig:Free Run
#Atten: 30 dB

#VBW 300 kHz*

Avg Type: Pwr(RMS)
Avg|Held: --/100

Mkr1 2.450 504 GHz
97.410 dBpV

Span 60.00 MHz
Sweep 7.47 ms (8000 pts)

STATUS

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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POCE Technology

Configuration IEEE 802.11n40 / CH 9 / 30MHz~2400MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF [50&  ac | | | SEMSE:INT] | M\ ALIGN OFF | 02:19:28 AM Ul 26, 2016
Marker 1 640.055006876 MHz ) Avg Type: Pwr(RMS)
PNO: Fast (,) 1rig:Free Run Avg|Held: --1100
IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 640.06 MHz HEXtEERK
45.865 dBuV

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Start 30 MHz Stop 2.400 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 293 ms (8000 pts)

MSG STATUS

Configuration IEEE 802.11n40 / CH 9 / 2500MHz~26500MHz (down 30dBc)

Agilent Spectrum Analyzer - Swept SA
| RF |soe  ac | | | SEMNSE:INT| | A\NBLIGN OFF | D2:19:52 Al Peak S h
Marker 1 25.600000000000 GHz Avg Type: Pwr(RMS) TRACE eak Searc|
PNO: Fast i, 1rig:Free Run Avg|Hold: --1100 TPE [
: - 4
IFGain:Low #Atten: 30 dB

Mkr1 25.600 0 GHz Next Peak
48.868 dBuV

Next Pk Right
Next Pk Left

Marker Delta

Mkr—RefLvl

Start 2.50 GHz Stop 25.60 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.85 s (8000 pts)

MSG
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10. ANTENNA REQUIREMENT

10.1 STANDARD REQUIREMENT
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

10.2 EUT ANTENNA

The EUT antenna is Integrated antenna, It comply with the standard requirement.
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4. EUT TEST PHOTO

Radiated Measurement Photos

Radiated Measurement Photos
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